WAT E R O U S Document Number Issue Date Rev. Date
SPL83520 5/6/15 10/9/17
One{ GSLIt /! C{ | JeNike/Partg LI a a 2 NJ
One{ U S LIu Model C50ESOS
Eclipse GEN 2.0 CAH®8del 150EECL
'a4SR 6AGK [/ -bX [/ -{Z /- {SNASA CANB tdzvLA I yR
Index:
See Page
- . = Components Non-High Rise High Rise
Configuration | Configuration
B CXN, CXS, CXV
B Nt »;b' > Mounting | Series Pumps 2,3 2,3
Sk LA - 1 ¢/ Hwn {SN 4,5 4,5
(REIIUSE - Belt Drive 6.7 6.7
o . | Compressor| Frame 8,9 8,9
N {l@m S Air End 10,11 10,11
%: _2 Air Inlet 12,13 12,13
[ 57 PMC 14,15 16, 17
E P Auto-Sync (High Rise Only) - 18, 19
S8 Separator Filter 20, 21 20, 21
1y Sump 22,23 22,23
. QOil Cooler | In-Line Water Strainer 24,25 24,25
Q‘ : Oi?gicliter Panel Mounted Water Straine| 26, 27 26, 27
ﬁ A2 Air Circuit 28, 29 30, 31
‘ S, v "',.f" @‘} Hvdraulic In-Line Strainer 32,33 32,33
| - 45 '3 Schematic | " Panel Strainer 34,35 34,35
&J p w 1 ) See Fom Generator
,@ o Electrical ; .
- O~ Service Parts List
\ f ‘ [iv:-;'/ Hose and Fitting Kit Optional from Waterous,
2 - 2 9 See Service Parts List SPL833

Waterous Company, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA -88&I) 4&%0vw.waterousco.com

NOTE: When orderingarts, provide the Pump, Transmission or PTO Serial Number.



Compressox, Mounting
CX Series Pumps

DESCRIPTION

Lock Washer,i@m

Serial Panel Plate

CAFarning Panel Plate

Compressor Subassembly (Includes 2P15)

REF NO. DESCRIPTION REF NO.
8 Compressor Bracket 44
34 Hex Hd Screw, 3/86 x 1 in. 48
36 Hex Hd Screw, 1/23 x 31/2 in. 70
38 Lock Washer, 3/8 in. 200
40 Hex Hd Screw, M8.25 x 30mm

SPL83520
Page2 of 35



| WATEROUS |

48
36 INSTALL IN PUMP INTAKE FLANGE
IF\JIST,JALL_I!\I PART OF CX [3) 52006 (O
LJ]» RESSCR PUMP ASSY
/ FANEL SERIAL PLATE
40
> (@ &)
b4 CXC20 SERIES PUMP SHOWN [AWARNING
70
\ (A) Opn mucl chose vellves wiourly.
(%) Do ol rum with st airwates.
(C) SMut off sir whaa Toars tank ke
anpty.
(0 e prapard for high naxzie
eacfions - opes noxxia slowly.
@ ®)

PANEL CAFS WARNING PLATE

38

34

COMPRESSOR — MOUNTING
CX SERIES PUMPS

SPL83520
Pages of 35



Compressoc, Belt Drive
{SNASE t d¢ dhPdPQa

¢/ HAN
REF NO. DESCRIPTION
15 Mounting Bracket
34 Hex Hd Screw, 3/86 x 1 in.
38 Lock Washer, 3/8 in.
41 Hex Hd Screw, M18 x 30nm

REF NO. DESCRIPTION
47 Lock Washer, I6m
48 Serial Panel Plate
70 CAFS NFPA Warning Panel Plate
200 Compressor Subassemiflpcludes 20%; 275)

SPL83520
Paged of 35



i (WATEROUS |

Q! 52906

PANEL SERIAL PLATE

TC20 SERIES PTO

INSTALL IN
COMPRESSOR
.
47 \é \\
s
===
T
\
34 38

INSTALL IN PTO CASE.
SEE DETAIL B

.

A) Opmn sndll cloes vaves wlowily.

) Do mat ren with Just elc'water.

{C) Sirut o wir when foum tak s
anpty.

() e praparad foc Mgh saxx
mactoss - open soxxie sbwy.

G ®)

PANEL CAFS WARNING PLATE

200

LEFT PLATE BROKEN
TO SHOW COMPRESSCR
BRACKET LOCATION

COMPRESSOR — MOUNTING
TC20 SERES P.T.0.S

ATTACH
COMPRESSOR
SRACKET HERE

DETAIL B

COMPRESSOR MOUNTING BRACKET
ATTACHMENT TO PTC CASE

SEE TC20 SERVICE

/ PARTS LIST

/ /
NSRS

SPL83520
Pageb of 35



Compressoc, Belt Drive

DESCRIPTION

Taper Lock Bushing

Idler Sprocket

Drive Belt

REF NO. DESCRIPTION REF NO.
2 Idler Spacer 16
3 Taper Lock Bushing 20
4 Driven Sprocket 21
12 Drive Sprocket

SPL83520
Page6 of 35



16

COMPRESSOR — BELT DRIVE

SPL83520
Page7 of 35



Compressoxk Frame

REF NO. DESCRIPTION
258 Hex Hd Screw, M8.25 x 20mm
259 Hex Hd Screw, M8.25 x 90mm
260 Flat Washer, 8mm
264 Left Bracket
265 Right Bracket
266 Compressor Plate

REF NO. DESCRIPTION
210 U-Style Nut, 1/420
221 Bolt Eye, M121.75 x 21mm
242 Idler Adjustment Angle
244 Belt Tensioner Spring
249 Hex Hd Screw, 1/20 x 1 in.
252 Flat Washer, 1/4 in.
254 Hex Hd Screw, 1/23 x 6 in. (Fully Threaded)

SPL83520
PageB of 35



(DO NOT LOCTITE)

266

COMPRESSOR — FRAME

242

(BEHIND FRAME)

SPL83520
Page9 of 35



Compressor Air End

DESCRIPTION

90 Deg. Elbow,-1/4 MNPT x 24 MJIC

Air End, CF75D8

O-ring, 37/8 x 41/4 in.

Hex Hd Screw, M18 x 30mm

Replacement Compressor Kit

REF NO. DESCRIPTION REF NO.
219 Straight Adapter, M12 x 4 MJIC 234
223 Hose Assembly 241
224 Oil Return Tee 251
228 Outlet Gasket 257
229 Straight Adapter, M122.5 x 8 MJIC 275
230 Outlet Flange

SPL83520
PagelOof 35



AR END

230

234

COMPRESSOR — AIR END

SPL83520

Pagellof 35



Compressoc Air Inlet

DESCRIPTION

Straight Adapter, 1/4 MNPT x 1/4 AB

90 Deg. Elbow, 1/4 MNPT x 1/4 AB

Tee, 4 MJIC x 1/4 MNPT x 1/4 AB x 1/4 AB

90 Degree Air Inlet

O-ring, 37/8 x 41/4 in.

Hex Hd Screw, M18 x 30mm

Flat Washer, 16mm

90 Deg. Elbow, 4 MJIC x 1/4 MNPT

REF NO. DESCRIPTION REF NO.

80 Inlet Adapter, 3 x 3 in. 211
81 Hose Clamp,-3/4 in. 214
82 T-Bolt Hose Clamp,-B/2 in. 216
83 Air Filter 235
84 90 Deg. Elbow, 3 in. (Rubber) 251
205 Trim Valve, 1/8 MNPT x 1/4 AB 257
206 Reducing Bushing, 1/4 NPT x 1/8 NPT 261
208 Tee, 1/4 FNPT x 1/4 FNPT x 1/4 MNPT 271

276

Internal Support Sleeve

SPL83520
Pagel2 of 35



276
AFTER
SEPTEMBER 29, 2017

257

AR END

COMPRESSOR — AIR INLET
ALSO SEE AR CIRCUIT AND HYDRAULIC SCHEMATICS

SPL83520
Pagel3of 35



Compressoc PMC

NonHigh Rise Configuration

DESCRIPTION

AB Branch Tee, 1/4 AB x 1/4 MNPT x 1/4 AB

Flat Washer, 3/8 in.

Hex Hd Screw, 3/86 x 1/2 in.

Solenoid Valve

Pipe Nipple, 1/4 MNPT x 7/8 in.

Tee, 1/4 FNPT

Female Branch Street Tee, 1/4 NPT

REF NO. DESCRIPTION REF NO.
248 Hex Hd Screw, 1/20 x 3/4 in. 907
252 Flat Washer, 1/4 908
255 Nylok Hex Nut, 1/420 909
901 Pressure Regulator 910
902 Blowdown Valve 911
903 Mounting Bracket 912
904 Straight Adapter, 1/4 MNPT x 1/4 AB 914
905 90 Deg. Elbow, 1/4 MNPT x 1/4 AB

SPL83520
Pagel4 of 35



910

¢

=
§ &

905

308

’ ,
(B
(e

S
A
4
(¢

COMPRESSOR - PMC
NON-HIGH RISE CONFIGURATION
ALSO SEE AIR CIRCUIT SCHEMATIC

SPL83520
Pagel5of 35



Compressoc PMC
High Rise Configuration

DESCRIPTION

AB Branch Tee, 1/4 AB x 1/4 MNPII4&AB

Flat Washer, 3/8 in.

Hex Hd Screw, 3/86 x 1/2 in.

Pipe Nipple, 1/4 MNPT x 7/8 in.

Tee, 1/4 FNPT

Female Branch Street Tee, 1/4 NPT

REF NO. DESCRIPTION REF NO.
248 Hex Hd Screw, 1/20 x 3/4 in. 907
252 Flat Washer, 1/4 908
255 Nylok Hex Nut, 1/420 909
901 Pressure Regulator 911
902 Blowdown Valve 912
903 Mounting Bracket 914
904 Straight Adapter, 1/4 MNPT x 1/4 AB
905 90 Deg. Elbow, 1/4 MNPT x 1/4 AB

SPL83520
Pagel6 of 35



914

908

901 905

909

248

COMPRESSOR — PMC

HIGH RISE CONFIGURATION
ALSO SEE AIR CIRCUIT SCHEMATIC

SPL83520
Pagel7of 35



Compressork Auto-Sync
HighRise Configuration Only

REF NO. DESCRIPTION REF NO. DESCRIPTION
211 Straight Adapter, 1/4 MNPT x 1/4 AB 239 Solenoid Valve
214 90 Deg. Elbow, 1/4 MNPT x 1/4 AB 248 Hex Hd Screw, 1/20 x 3/4 in.
216 Branch Tee, 1/4 MNPT x 1/4 AB x 1/4 AB 252 Flat Washer, 1/4 in.
217 Run Tee, 1/4 MNPT x 1/4 AB x 1/4 AB 253 Flat Hd Screw, No. 132 x 1/2 in.
226 FlatSolenoid Bracket 263 Red Air Brake Tube, 1/4 x ¥ (Cut to Suit
Installation)

SPL83520
Pagel8of 35



216

239

7

1

2

o
m
o~

21

253

COMPRESSOR — AUTO-SYNC

HIGH RISE CONFIGURATION ONLY

SPL83520

Pagel9of 35



Separator Filter

REF NO.

DESCRIPTION

600

Separator Filter Subassembly (Includes §625)

REF NO.

DESCRIPTION

613

Reducing Bushing;1/4 NPT x 3/4 in. NPT

601 Scavenger Fitting

602 Straight Adapter, 24 MJIC x114 BSP
604 Large Separator Bracket

605 |wSLJI AN ! aaqQe { Ol @dSy3asSH
606 Restrictor Fitting, 5/16 in.

607 Large Filter Head

608 Large Separator Filter

609 90 Deg. Street Elbow;1/4 NPT

610 Close Nipple, 3/4 in. NPT

611 Minimum Pressure Control Valve 114 in.
612 Check Valve, 3/4 in.

614 Hex Hd Screw, M10.5 x 20 mm

615 Flat Washer, 10 mm

616 Tee, 1/4 FNPT x 1/4 MNPT x 1/4 FNPT
618 Copper Washer, 1.928 in. OD

619 Headless Pipe Plug/8 in. NPT

620 Reducer Bushing, 3/8 NPT x 1/4 NPT

622 Check Valve Rebuild Kit, 3/4 in.

623 Minimum Pressure Control Valve Repair Kit
624 Straight Adapter, 1/4 MNPT x 1/4 AB

625 Pressure Transducer

SPL83520
Page20 of 35



a2 soe SEPARATOR
SUB-ASS'Y
/
618 600
616 {INCLUDES 601-625)

607

622

REPAIR KIT

623
REPAIR KIT

SEPERATOR FILTER
ALSO SEE HYDRAULIC SCHEMATIC

SPL83520
Page21of 35



REF NO.

DESCRIPTION

73

Temperature Sender

78 Reducing Bushing, 1/2 MNPT x 1/4 FNPT
500 Sump Subassembly (Includes %H13)

501 Vertical Sump, 10 in.

502 90 Deg. Street Elbow, 1/2 NPT

503 PopOff Valve, 1/2 in.

504 Straight Adapter, 24 MJIC X112 MNPT

Sump

REF NO. DESCRIPTION
505 Cap with Chain, 1 in. NPSH
506 Nipple, 21/2 in. NPT x 1 in. NPSH
507 Sight Glass,-1/2 in.
512 Hex Hd Plug, 1/2 in. NPT
513 Straight Adapter, 1/2 MNPT x 8 MJIC

SPL83520
Page22 of 35



-) 504

503 :

502

SUMP
SUB-ASS'Y
/

500
(INCLUDES 501-513)

73

512 513

SUMP
ALSO SEE HYDRAULIC SCHEMATIC

SPL83520
Page23of 35



Oil Cooler and Filter
In-Line Strainer

DESCRIPTION

90 Deg. Street Elbow, 3MPT

Wye Strainer, 1 in.

Strainer Screen, 1 in.

Strainer Gasket, 1 in.

Pipe Nipple, 1 in. NPT x 3 in.

Ball Valve, 1/2 FNPT x MNPT

Straight Adapter, 8 MJIC x 1/2 MNPT

REF NO. DESCRIPTION REF NO.
400 Oil Cooler Subassembly (Includes 4CtL8) 409
401 Pipe Nipple, 3/4 NPT xid. 410
402 Straight Adapter, 8 MJIC x 3/4 MNPT 411
404 Large Filter Head 412
405 Oil Filter, WD962 413
406 Large Cooler, Iron 415
407 Reducing Bushing;1/2 NPT x 3/4 NPT 418
408 Reducing Bushing;1/2 NPT x 1/2 NPT

SPL83520

Page24 of 35



408

(INCLUDES 401-418)

401

402

405

OIL COOLER AND FILTER
IN-LINE STRAINER
ALSO SEE HYDRAULIC SCHEMATIC

SPL83520
Page25of 35



Oil Cooler and Filter
Panel Strainer

REF NO. DESCRIPTION REF NO. DESCRIPTION
400 Oil Cooler Subassembly (Includes 4CtL8) 418 Straight Adapter, 8 MJIC x 1/2 MNPT
401 Pipe Nipple, 3/4 NPT x 4 in. 450 Panel Strainer Subassemiflgcludes 451, 456)
402 Straight Adapter, 8 MJIC x 3/4 MNPT 451 Panel Mounted Strainer, 20esh
404 Large Filter Head 452 90 Deg. Elbow, 1/2 MNPT x 1/2 AB
405 Oll Filter, WD962 453 Reducing Bushing, 1 MNPT x 1/2 FNPT
406 Large Cooler, Iron 454 Headless Plug, 1/4 NPT
407 ReducingBushing, 11/2 NPT x 3/4 NPT 455 Headless Plug, 1/4 NPT
408 Reducing Bushing;1/2 NPT x 1/2 NPT 456 Straight Adapter, 1/2 MNPT x 1/2 AB
409 90 Deg. Street Elbow, 3/4 NPT

SPL83520
Page26 of 35



SPL83520
Page27 of 35



